%

mm-amm.h:am:—a

[
=

FIGURE 18-1-HOOD LOCK MECHANISM—EXPLODED VIEW

PART NAME GROUP
Catch, Bafety - v v o v o v e me v v v 18.152
Pin, Safety Catch Pivot . ... ... .. 18.152
Plateand Nut . . .. ............ 18.148
Spring, Safety Catch. . .. ... .00 18.152
Nut, Plate Mounting. . . ......... 18.148
Lockwasher, Plate Mounting . . .. . . 18.148
Flatwasher, Plate Mounting . ..... 18.148
Bolt, Plate Mounting . . ......... 18.148
Bolt, Hood Lock Latch Plate
Mounting - « « o o o e m e nn v van 18,150
Flatwasher, Hood Lock Latch
Plate Mounting . . .. ... ...... 18.150

101

KEY

11
12
13

14

15
16
11

18

PART NAME

Plate Assembly, Hood Lock Latch . .
Spring, Hood Lock Lateh Plate. . . .

Nut, Hood Lock Latch Plate
Mounfing . . . . o v 0t vt s w v ns

Lockwasher, Hood Lock Latch
Plate Mounting . . ... ........

dpring, Release, . . ... ..... ...
Jammnut, Hood Lock Bolt . .. ... ...

Hetainer, Release Spring . . ... ...

Bolt, Hood Loek . ... ... ... ...

GROUP

18.150
18.150

h—-—n—nﬂ.



102



01202
012°028
012702
0102
01202
26¥°0

01Z°0%

01g'08

1) b
D1Z2'08
01808
01202
012°0%
05181
05181
LPT8IT
087’9

GS%'0

G5%'9

B8F°0

400D

s s e e mpEng Saoddng Jadmng juoddg ‘aoao)
+e s+t s s gaaps jroddng sadwing uolg ‘yog
£ oo a0 pioddng Jadwng juosd ‘TeySemyooT
R 101 ..-.E...LU jroddng 1adwng juory ‘joydvrg
seerre e s e pagnny roddng sadwng Juodg ‘o
see e e e s s gpaalTar] AUOE JUOI ‘[AUT]

L gann fraacy 1roddng gaduing juoadg “1ayorig

R T LI AN LR - 21 K (- |
pue Iaxon jroddng gadwng juosg ‘raysesierd

seor s 1ayaEag pUE J2a0) poddng sadwng ‘maadg
“aorag pue Isao) Moddng aadwng juoad ‘nupasdg
soev s e e e gy ‘arnddng radwng uosd 19A00
* + Iaan) poddng o] proddng sadwing juold “ieyoerd
soeer s e paanny proddng sadwng juorg ‘radwng
oottt st mEld YDIET {00 pooH “yEanbg-nuy
s eeescssessane s yoen wao POOH ‘BYEID
Ce et eaeeeae ey yoo] pool “oddng

P T thHEm-quﬂ.—uﬂGhﬂmHS.ﬂ._mﬂvﬁm

s te e s GInELS JOYRIPEY MUNIOT

feteeeaeeeseeees s ymprs ceeipEY ‘deodg

s rew s s e s s s ginpgny 1OJEIPEY CIOIR[NSUL
JWVN LHYd

133
oF
i
BE
LE
1

Gt

FE
£E
&k
1
0g
62
82
LB
9z
g2
PE
£8

2z

AdH

08¥°9
010°81
000'81
000°81
000'8T
005°L
0054
008°L
008°L
008°L
000°81
200°81
052°81
052°81
085°9
LFT'8T
05281

06%F"9

dOMD

.

s s s guuer 0] AIpEID JojEIpEd ied

s s Y fAIPRID
s v s T ‘pRodug Jojeipey ‘jdoddng
« e soqra ‘ygerdg Ispusg Juolg ‘pratyg
seee s a e e Sungg “Tapuag
«+s st s m0D 0] I3pUS JUOL] ‘advag
* EN o 0y jaNoRag am__vtm.m “1adorag
s gy Yyoddng Liapeq ‘aowag
« ++ rauteisy Sununopy Aragyed ‘g Jurm
PP P P e e R ___“hmﬁmmhum:_ﬂmﬁ
s Sununol seurmay L1ayeg Yo
s qmoad ‘yroddng Sraned fadeag
e e s s quEng quoag ‘1apuag
soes s ARy Crapuag quoad ‘Supnow
e eeeeeeeee e ooy fdoag
et s dnrg ool joNDEIE

-+ e s Sy ‘proqug doyepuy ‘jroddng

“roddng aojepey Jaddn ‘juswiadIojuiay
e Eu.m_m Aemy-mo1g o7) doag pooH “difo
+ e e apauany joddng o “jaoddng

"1=0f 2Indrg aas ‘Arojesedas padialag JON
ANVH LHvVd

MIIA Q3001dX3—TV1IW 133HS AN3 INO¥4—Z-8L FNOIA

61

81

L1

a1

61

F1

£1

g1

1T

01

AHA

103



18

FENDERS AND HOOD

USED
FIGURE PART PER CAR
NUMBER GROUP, PART MAME and DESCRIPTION NUMBER | MODEL
513(514
18.000 - FRONT FENDERS -
18-2-9 | Fender, Right (incl. Seals). . . . ......... A DR P e ERE O oS 212016 | 1| 1
18-2-17 | Fender, Left (incl. Seals) + oo v oo e vennn. .. RPN A I 212017 | 1| 1
Bolt, 5/16"-18x 11/16" Hx. Hd . . ........ { to & O H TG T 397 | 6| 8
Lockwasher, 5/16" Ext. Tooth . . . .o w o v [Cowl [ ... ... - 348 | B | 6
Serew ... .. .. o O TR e o Rt s { Stone Shteld} co o TOTEHA | 207540 | 4| 4
Spoad ARt =L i N e e LR . a to Fender J......... 212825 4 4
Tie Brace (Fender to Fender} ........ T Do e B ey e a Sruku (I 212018 1 1
Anti-Squeak (Tie Brace to Fender) « v v v v v v v v e v e v v e Py MR s 201806 | 2 | 2
Seal (Fender to Cowl). . . ....... s T A L O 0 i R P pr A . 212020 1 1
18-2-16 Brace(to Cowl). . . . . v e on.s e T W A e ey O s pe ey TR PR T b 212710 2 2
Bolt: 1 /40-30 % 5/BHY A HA, 5. . o, e SR 2 AT 257 | 4| 4
Lockwasher, 1/4" Int. Ext. Tooth . . ... ... TCr T | e e T 400 | 4 | 4
Nut, 1/4"-20 Hx. Lt . . . .. ., .. .0, h e o o Cowl G RE i T O e 203 2| 2
Bolt, 5/16"-18 x 3/4" Hx. Hd. . . . . . 2 14 and B R En 183 | 4| 4
Lockwasher, 5/16" Int. Ext. Tooth .. ..... Fenders |........0... 348 | 4 4
Nuti 5416018 Hx 5. 380, v i R | . ... .. B 205 | 2| 2
18-2-15 Bracket, CowL, Right . .+ v v v vie v vweennn to Fender] « . v oo v .. et ladaril |EL |1
Bracker; Cowl SIiall T o S o0l T e Bracket } ...... g 212712 1 1
Bolt, 1/4"-20x 5/8" Hx. Hd .. ........ G GO e I i S . et 257 8 ]
Lockwasher, 1/4" Int. Ext. Tooth . ....... e s Faa . T n e &P 400 & ]
Flatwasher, 5/16" Med. . . . .. oo v v . G600 O O o dortp - 344 | 4 | 4
by ] i UL R ¢ T e R o GG D0 T O CRLT IR 203 g &
18.002 - FRONT FENDER MOULDING
Moulding, Right (incl. Studs) . ...... A LT o L e 212023 | 1
Moulding, Left (incl. Studs) . . . ... ... B e o B 6 LI s £ e S R 212024 1
18-2-8 Moulding, Right (Chrome) {incl. Studs). . . . . ... .. ... .. T PR S o 212025 1
Moulding, Left (Chrome) (incl. Studs) . ... ....... ... SieTe Mapay e e 212026 1
Lockwasher, No. 10 Int. Ext. Taoth. . . . ¢ o 0t ottty bt en vmmen e o 202 4 4
Nut, No. 10-24 Hx . ...... T R T o e T D R A e e ame | 4 4
18.010 - FRONT FENDER SPLASH SHIELD
30-1-41 | Shield, Right. ........ LA s B A RPN 212027 | 1| 1
18-2-18 Shield, Left {(Incl. 5e81). ¢ + ¢ s o 66 c v n v n v nnuas AT T B e S T 212028 1 1
BOREWA A .« o iv v B R B (i 1 {w?d"f}l 207549 | 8| B
(IR T by o Py oo P eh T L CO R e e B o 1o e D . 212825 g 8
Bolt, 5/16"-12 x 3;" 1 H:|:+ Hd. Tap . ....... o phi- g0 - T 445 | 12 | 12
Flatwasher, 5/16" 8m. . . . . . .. u ... .. e o ey £ £ T R 225 | 2| 2
SpeegnuEs T, b, e, L IE T kol B 206763 |12 | 12
Screw, 1/4"-20x 1" Hx. Hd. .. ... ... .. Access Cover|........ 207 | 2| 2
Flatwasher, 1/4" 8m ... ............ and Left I S aa 243 | 2| 2
Spacer, 2"Sg. x 1/4" . . ...... 5 i o o g Splash Shield +........ 212782 | 1| 1
Spacer, 1 1,/4" Dia. x 1,/4", . oo v v v unn .. taoDash = Ju.e.... Ft 212584 | 2| 2
Tiocknut .| 3. e, el e A O o SUppoTt 9 LT i . 3 205647 2| 2
Seal{to Dash) . . . . ....... AR g o i A T A L i o i e i: 2120249 2 2
Jo-1-39 Access Cover {Tappet Accea::] ............................... 209977 1 1
SCrew . woaiw x40 4 RO 1 o R e 8 v e PRy e 8 el e 207549 b 5
Speednut. . . . . I TR LD e Oy D SR bt o T e e 212825 | 5| 5
Anti-Squeak (Uppery. . .« . oo v v v oo e, Access Cover ]....... 212030 | 1] 1
Anti-Bqueak (Front) . . ..o i v i i nn ., to Splash Shield [- ... ... 212031 1 1
1B.100 - HOOD
i0-1-11 HO oy 5 i e AR P O B 3 ik Dot e ajis e TEh SN e ot atte 212032 1 1
BunOEr{on BANAATEY uto b ol o i b g e T 212033 B [




o

B -—-—--ﬁ-—:-— -

e L ————

. K

FENDERS AND HOOD 18
FIGURE PART FEL;SECDAR
NUMBER GROUP, PART MAME and DESCRIPTIOMN NUMBER | MODEL
313[514
18.100 - HOQD (Cont'd)
Bumper-{Front-Cross-Ret :&forcemeng (Push=0On Typel-{up-to-Serial 514-—
S308y . .. .. At 47* e e Ao e e | 31B084- 2
Bumper (Bolt-On ‘I‘ype} (after Serial 514-2326). . .............. e Py 212650 | 2 2
=L P 0 0 0 0 00 00 6 0 0 T £ T TR e G o B L b 212660 | 2 2
Lockwasher, 1,.’-1' Ext NG o OO o e R b e R Pl o o o o 2| 2
Jam Mut, l,.-"*l"-El] (b o o e e T e T R RO i i Bl1 41 4
Bumper iRear CrossBraceto Hood) . -+ - v i v v v v v inn s M o 212778 5 5
Anti-Squeak (Hood Rear CroSs Brace). . . . o v v v vt i v v n v s o nmnnnnns 212851 1 1
Antl-Squeak (Hood Rear Cross Brace, Center) . . oo v e v v v i v vnnen . 212036 1 1
Anti-Bqueak (Hood Rear Cross Brace, Hinge) . ... .. .. R P e T 212037 2 2
b T e T s TR o 0 00 0 o i e o = et o, A . o T 212801 1
Moulting, T el e et Gatat e has s o5 e s d it pad ol s e 212802 | 1
Moulding, Right (Chrome) . . .« . . o . 0 v v v v e v v n s ST - R B e o 212803 1
[ LT E T B e e T T o O 0 e T L e T T b T i 212804 1
Serew with L/W. ... ... N ot ok sk R A for Mau]dmgs ....... 208647 & 8
Spacer (Rubber). ...... e n are Wil o T e with Threaded -....... 212038 B 8
T T Tl £ o 5 o oo T S Mounting Holes |. . ..... 202293 8 8
Screw, No. 10-24 x 7/16" ‘P.m ......... for Mouldings ]..... :
Hd. Y R et ap Rt b ) i o w s with Unthreaded . ..... 4985 8 &
Lockwasher, No. 10 Int. Ext. Tooth. .. ... Mounting Holes | .. ... o 292 8 B
18.110 - HOOD ORNAMENT
30-10-13 | Ornament............... AN DA AT A B O S e e e e veeea T 2120410 LG LEET
Bolt, 1/4"-20x 1/2" Hx. Hd. . . . . ... ... P E T e R A A AW B A 179 | 1] 1
Lockwasher, 1/4" Int. Ext. Tooth - & v v v oo s v v oo nmesenes T - L ato | 1 1
Shod RS e s ey, Tl e Py e SR A BN 208553 21 2
Lockwasher, 1/4" Int. Ext. Touth ................ B e e o[ 2| =2
Nut, 1/4"- 20 HX. . . ... .. 5 P T I B P R e e St s LT 203 21 2
Spring (Ring to Body) (.014 Thu.k} ............................. 212042 ¥ ]
BOE D e 5o d 0 on 006 e 000t o e, e e e ok L e 212044 1 1
Drive Screw, No. 0 1"1 28 Loy o B hes F IR L h P 0 g e S S s 209642 1 1
Ring avaitet . . 000500 T ChEk E T P i L 1 e o . 212045 1 1
18.135 - HOOD NAME PLATE
Plate, Name “Henry J''. . . . ... ... .... R P AR 2 ceieawaie |0 212047 |1 |
Speednut. sl R s e s R L0 CR T Y o I D L D O O e e e 212048 | 3| 3
18.147 - HOOD LOCK LATCH SUPPORT PLATE (OR RADIATOR SHROUD
UPPER BAFFLE)
an-1-43 =) b T R i e G RN e fu fenarinave s ch L A R U S 212049 1 1
Reinfor cement, (Goanter il mliin, . . e R e e s 212654 1 1
18-2-28 Support . . SRR et s L S e e aH e W s PR e 212836 | 2 2
Bolt, 1,-"'4 2{) X 5;"'3" Hx HI:L .......... Support ........... 5 257 | 2| 2
Lockwasher, 1/4" Ext. Tooth. . . . ...... Plate to [ .+ o au v v v v iita 3| 2| 2
Flatwasher, 1/A4" Bm . . v v o0 v oo e e et CENbaT (o mie ale et e 3 243 o 2
I T W LR T A 40 Rt e e et e e e Support | ... -l b a6 203 2 b
18-2-4 Reinforcement, Upper Radiator Support. .« . . oot v v v v ua s e AL R 212912 1 1
Bolt, 1/4"-20x 1/2" Hx. Hd. . . ... O]y e o 0 R PR IS Lo T 179 | 4| 4
Lockwasher, 1/4" Ext. Tooth. . . ... e S R R B SR b D o | 4| 4
Mok, 21/ 220 Ry R e o s A L e R s L 203 | 4| 4
*As Required 105




18 FENDERS AND HOOD
USED
FIGURE PART FER CAR
NUMBER GROUP, PART MAME and DESCRIPTION NUMBER | MODEL
513514
18.148 - HOOD LOCK BOLT PLATE (ON HOOD)
18-1-3 Plate and WUt « « « o v s s 00 0 2 n s s s s s o 6554 PE st s s nn o nn e 203291 1 1
18-1-8 Bolt, 1/4"-20 x 1/2" Hx. Hd. « « « v v v vven.. ¥ iy o T T 179 | 4| 4
18-1-7 Flatwasher, 1/4" BM.- s« v o 2 v v v mc v wmnenns RS ottt e 243 | 4 | 4
18-1-8 Lockwasher, 1/4" ExXt. TOoth. « « « v o o v v v v v o wnsinns A e L 3o | 4| 4
18-1-5 Nut, 1/4"-20 HX. . . « .. . i i L R s s wh T 203 | 4| 4
: Anti-Squeak . . .. ce v e o PN T S B 8 T e e ¥ F 203292 2 2
18-1-18 S A o o e e tr e T . e e b 1 3 £ 1 15 o PRI WPR . : 203293 1 1
18-1-16 Tamn b e e L RSP o . 1 AR s PR P AR . 632 1 1
18-1-15 Spring, Release. « v v v v v o v v e v v s e TN el A B et e e T o ko) wls o Tl aon Lodabin 213204 1 1
18-1-17 Retfiners « « =« o o v s smwanwns B i o0 D G D 5L DR Rt p T R T e 203295 1 1
18.150 - HOOD LOCK LATCH (ON LATCH SUPPORT PLATE)
18-1-11 Blaleis e b R et A s A e 212051 1 1
18-1-9 Bolt, 1/4"-28 x 5/8" Hx. Hd. . . . . T OO O T O g O PRI A Ry TLO] 257 4 4
18-1-10 Flatwasher, 1/4" Bfi- . i v vv aa v s v siminsmiaimm s acnmmman s ialeulsn 243 | 4| 4
18-1-14 Lochkwasher, L/ et civiin & taiameitosiniahge sie e, e e s a =m0 iiialsie 370 ] 4| 4
18-1-13 Hut, LB HEr el aishe oorkeinsahihohe kot o0 [ P ) e S e i 203 | 4| 4
18-1-12 BPTINE + 4 s v v v v v na s s s s sls e e meiaae e O G i T Ly e A S 203297 1 1
18-2-28 Antl-Bnueak . . . usi ae a d s de et e e mre e B Cp P 1P e N P M A R, e 203292 2 2
18.152 - HOOD LOCK SAFETY CATCH
18-1-1 Cateh. . . «v oo = PR LD o b g oo R P T PR TR RS LA TR ey oy 212052 1 1
18-1-4 SPring - -« v vv s v 0 e s AP R A G A EUD o AT s IR AR N AR AR 203299 1 1
18-1-2 Pin, Pivot. « v o v o v o v e A AR O P e o e (LR R ey 203300 | 1 1
18.200 - HOOD HINGES
Hinge, RIERt= & v s v s a0 v vt n s wmn o s ne s te s m e 212053 | 1 1
Hinge, Left....... SRS B T o o b o A e AR & L e 212054 | 1| 1
Lockwasher, 1/4" Int. Ext. Tooth . . .. oo v i e oo it v o 400 | = *
Flatwasher . . .« c o o v v s 0 v v 200 == e L P M e B 300 * *
Kut, 1/4" 20K v e e e v 0 0 v e 000 O O S P P RSSO 7y 203 | + | *
Bolt, 1/4"-20 x 5/8" Rd. Hd. CT. REC -« c o e o v et v ommonsona. 1 505 | *| *
Lockwasher, 1/4"Med.. . .. . . . NG D 00 TR R Mo BRI ol 370 * *
Flatwasher, 1/ 8" Smh. « u v o o v nir sinain s sisimmis & sin s 808 & & 4 ¢ ala+ . 243 " *
Spring (HOId DOWN)e « « - o o v v s s s u v s s s s s sasmeansaamsssssssss 207930 | 2 2
18.250 - HOOD PROP
13-2-7 PrODE s s i e el e ola i 1) oh @ wimiu) wyalafafeir s O 0} PR R i AR e e E ) 212055 1 1
18-2-6 Bracket {or Hinge) (Left Side). . .. ... 00 v ua s T ey O O (O T L DL 212056 1 1
18-2-3 Clip (to Stow Away Prop) (Right Side}. . ... .. ... b T el et 0y PP 1 o Lyt 212057 1 1
*As Required 106




	kfpm580101.jpg
	kfpm580102.jpg
	kfpm580103.jpg
	kfpm580104.jpg
	kfpm580105.jpg
	kfpm580106.jpg

